Jakob TV
Ottoman

Double Bed

! Spare Parts Customer Support |

@) www.argos-support.co.uk @ 03456402020

®© Help@ClickSpares.co.uk
@ 03701121928
-




/\ Safety and Care Advice

Product Details
Jakob TV Ottoman Double Bed 811/2811

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY.

« Keep children and animals * Assemble the item as close « We do not

away from the work area, small to its final position (in the same ‘ recommend the

parts could choke if swallowed. room) as possible. 1 use of power

drill/drivers for

« Make sure you have enough space . Assemble on a soft level . .

to layout the parts before surface to avoid damaging the : rserting serevs

<tartin ur ging as this could damage the unit.
& unit or your floor. Only use hand screwdrivers.

« This product has been o Parts of the assembly will be

constructed to be used in the easier with 2 people.

domestic environment only and ) )

not for commercial purposes. » Dispose of all packaging

carefully and responsibly.

Care and maintenance

» Only cleanusingadampcloth . From time to time check that there « This product should not be

and mild detergent. Do not use are no loose screws, nuts or bolts. discarded with household
abrasive cleaners. If there are please re-tighten. waste. Take to your local
authority waste disposal

» Use adry cloth to clean the
product, furniture polish is
not recommended.

centre.

Additional Guidance

e Assemble all parts and bolts loosely during assembly, only once the product is complete should you
fully tighten the bolts.

e Regularly check and ensure that all bolts and fittings are tightend properly.

e Maximum user weight 110kg
® This product is compliant EN60355-1&EN1725

Sainsbury's Argos is a trading name of both: Argos Limited, Registered office: 489-499 Avebury Boulevard, Milton Keynes, United
Kingdom, MK9 2NW, registered number: 01081551 (England and Wales); and Sainsbury's Supermarkets Limited, Registered
office: 33 Holborn, London, ECTN 2HT, registered number: 03261722 (England and Wales). Both companies are subsidiaries of J
Sainsbury's plc.



Important Ottoman Safety Warnings

Caution. This bed uses a pressurised mechanism.

Use caution when operating - Always use two hands at arm’s length, and only
where illustrated on the product.

You must ensure the mattress is on the bed frame before lifting the mechanism
- Failure to do so may result in injury.

Please ensure Children and Pets are kept away from the bed when operating
the bed mechanism.

If removing the mattress, make sure that the frame is secured as it could flip
open.

Only use the storage compartment when the frame is fully raised in the ‘up’
position.

No children or animals are left unattended when the frame is in the ‘up’ position
Do not remain on the bed whilst the lifting mechanism is in use.

Beware of Entrapment - Keep both hands clear of mechanism when operating
the mechanism.

When lifting the bed remove all bedding - Except the fitted sheet.

ENSURE MATTRESS IS ON
BEFORE LIFTING




Fitti ngS (Shown to scale)

Bag 1

~_ —

%@ ((((W@ ©N

M6 x 20mm Bolt x 18 M8 x 18mm Bolt x 8 Allen Key(M5) x 1
Q
ol o< o C
M8 x 20mm Bolt x 2 Stick felts x 4 Spring Washers x 8
@ M~
© @y o
M8 x 1T9mm Washerx26 ~ M6 x 10mm Bolt x 8 Allen Key(M4) x 1

N

((

@ ((((((((((ff((((((@ ®
M8 x 45mm Bolt x 16 M8 Nut x 8

DIi— OB 0@

M13 Spanner x 1 Leg padx 18 Mé Nut x 4

0 0= 0

M6 x 19mm Washer x 4 M10 Spanner x 1 Power cord x 1

R == Of=——

End plastic cap(small) x 28  Wide plastic cap(big) x 14

__— R




Fitti ngS (Shown to scale)

Bag 2

—

e

X
@

M8 x 20mm Bolt x 4

o g

Mé x 20mm Bolt x 4

O[T

Allen Key(M5) x 1

X =

Allen Key(M4) x 1

——

()

M8 x 19mm Washer x 4




Tools required

Phillips screwdriver Ruler/tape
C:):B’ (small & medium) measure



Panels

[] []

Side rail x 1 (1930 x 340mm)

[] []

Side rail x 1 (1930 x 340mm)

(@] (o]
ﬂ ° o o ° ﬂ @ @
Headboard (1440 x 1075mm) Footboard (1450 x 810mm)
| e I— |
° ° ° ° Central support rail for
basedoard (200 x 53mm)

Baseboard x 2 (1918 x 395mm)

[e] o o o

[6] Baseboard (1918 x 581mm)

[ [o] [o] [o] [o] ]

Cross Rail For Baseboard x4 (1200 x 53mm)




Panels

[9] Tubeslat frame (1804 x 95mm)

s
0] Tubeslatframex1 (1765 x 30mm)

[C ve oo e soll oo oo ss o5 e v Toe so oo ov 5]
Tube slat frame - for metal support legs x 1 (1765 x 30mm)

O 5 gl
Tube slat frame x 2 (1255 x 30mm)

H
N = H ﬂ —T——
Connect for slat Mattress holder Belt x 1 (425 x 37mm)
frame x 4 (95 x 95mm) x 2 (120 x200mm)

6] Metal Support legs Support Frame x 2 (500mm ) Support Plate
x 1 (120 x 190mm) x 2 (596 x 35mm)

n
T
Cop
Y
I 4

9] Slatsx 2 (672 x 54mm) R0] non-woven x 1 (1000 x 580mm)



@N G@

z
Allen key(M5)x1 & Spring Wasgers x 8

o
Z
+
a

° S

M8 x 1T9mm Washer x 8

4+
o

(((((((((((((((((((((((((((((((((@

M8 x 45mm Bolt x 8




6%

Stick felts x 4

41cm

41cm

]

Please stick felt pads on the cleat of side rails as above photo.



(((
M8 x 18mm Boltx8 &

o [

o
z

3

10



Attach TV

(T ((((((((((((@

M8 x 20mm Bolt x 4

o
z
o
a

O F—0

Allen key(M5) x 1

* S

M8 x 19mm Washer x 4

Pt. No

(W, ((((((((((((,@

M6 x 20mm Bolt x4 &

® [F—

Allen key(M4) x 1

/

\
® ©

\

\

\

oceoocoee

\

popooPPONPOPOPOOOPOOOO O

doovcooe

T
-4

PpPoPoOPPPAPOPOPOPPOPOPOPAaOPOO
A\ A\

D €

\

D é

\pepeeoceoeocooeonNCcOODOC
N\ N\

11



IMPORTANT INFORMATION
How to pair the remote control with the TV control
unit.

Insert wall outlet power cord into the footboard control panel and plug into
wall socket DO NOT TURN ON THE POWER AT THIS STAGE.

Insert battery into the remote control.

Turn the mains power on (ensuring you have the remote to hand).

Once power is applied a red LED will illuminate on the footboard control
panel. The red LED will only illuminate for approximately 5 seconds (steady,
then blinking).

Whilst the LED is illuminated press and hold any button on the remote for 5
seconds in order to pair with footboard control panel. *IMPORTANT* - you
can only attempt pairing whilst the red LED on the footboard control panel

is illuminated.

Once paired try the arrow keys on the remote to confirm pairing is
successful.

NOTE - Should pairing be unsuccessful turn the mains power off, wait a
minimum of 2 minutes then attempt pairing again ensuring the red LED
is illuminated.

Next page for shown:

12



Tighten the back of the TV cable as follows

N

=

1.Long press to pair —

for first time

2.Press the"UP” or
"DOWN"button to raise or'. _
lower the TV mechanism .

. Remote control
’ included battery

13



ON 3d

Allen key(M5) x 1

14



Safety warning label

Screw for piston

Put the rail with the safety warning label on this side, keep away from the screw for piston.

15



((((((((@ 0No

(e}
z

M6 x T0mm Boltx8 & | | Allen Key(M4) x 1 &

(((((((((((((((((((((((((((((((((@

M8 x 45mm Bolt x 4

O —

Allen Key(M5) x 1 &

@ o@oﬁ%g

M13 Spannerx1 &

Z
M8 x 19mm Washer x8 £ M8 Nut x 4

.N

Pt

16




°)
z
o
a

Wide plastic cap(big) x 14

==
FIRST STEP

(e}
z

End plastic cap(small) x 28 &

11

THIRD STEP

SECOND STEP

||||||||||||||||

ON 3d

8 x 19mm Washer x 2

©
M

o
z
o8
Ay

® ((((((((((((@

M8 x 20mm Bolt x 2

(¢}
z
o

® N
Allen Key(M5) x 1 &

12

~
—




=

M6 Nut x 4

® ®
£ | M6 x19mm Washerx4 £| | M10Spannerx1 &

18



14°§ ® e

M8 x 45mm Bolt x 4

zZ
Allen Key(M5) x 1 &

° S

zZ
M8 x 19mm Washer x 8 &

oe 20%2

M8 Nut x 4 £| | M13 Spanner x1 &

Safety warning label

19



ON "3d

(| ) ﬁ
Allen Key(M4) x 1

z
+

P (((((((((((((((@ :
M6 x 20mm Boltx 18 =

15

20



stick the leg pad to baseboard

® ()

Leg padx 18

Pt. No

distance as shown below:

275.5 275.5 275.5 275.5 275.5 275.5

M ® ® ®
® ) )
® )
) |:| )
) )

) ) )

102 102 102

o—1L — o—1L

L S—r S—r S—







.
.

&
Power cord x 1

[e]
Z
4+
a

Important - Please keep
the mains power off at

this time.

Under basebd;rd !

" CZZZZ13

'@
N
1}
N
1}
N
1}
1}
1}
1}
W [ZZIZZZIZfIZIZZIIZIIZIZfIIZZZIZzIczIa
1}
N
1}
N
1}
N
1}
1}
N
1}
N
1}
N
m [ZIIZZZZZfZZIZZZIZIZIZIZIZZfZIZZ-ZzIZ:I:cza

WALL SOCKET 23



-

T

7
s
/
/
/
/
1
I
|
|
\
‘m \
A \
A~ /
[ \
7 h \
’ \ \ N
a \
\ \
/| / \
/ [ \ |
/ [ 1] |
/ [}
/ I
/ Ji ]
[ / [
Il {
\ /
| \ ]
| /
\ ] /
_ /
\ ]
] N~ P
! \ /A T~
\ \ / / \ 7
1 /
\ ,mu , \ /
\ N \ /
Y ~ - \ /
\
\ ):
| \
o \
\
\
\
ay \

Put non-woven here if needed

24






TV BED SAFETY INFORMATION
GENERAL INFORMATION C € IE] E ﬁ

It is very important not to place any vessel containing liquids (drinks, vase of flowers etc.) on the top of the TV
footboard which may accidentally spill and cause damage to your Bed, the TV or the TV lifting equipment. If
this happens, please call customer services - see Frontpage.

Do not expose the bed to an undue level of heat - keep away from radiators.

Never allow anyone to sit on the foot end of the bed. Keep children well away from moving parts.

To keep bed clean, we recommend that it be wiped over with a slightly dampened cloth or if fabric use a light
vacuum cleaner: always disconnect power before cleaning.

Supplied with the TV lifting mechanism is a remote control that uses a 23A 12V battery - there are no batteries
in the rest of the equipment. There are strict controls for disposal of batteries - your local council can advise

on how to safely dispose of them. Never burn batteries on an open fire as they could explode.

It is essential that the Mains Power Lead (K) is connected to an earthed socket be it wall socket or extension
lead - otherwise there is risk of damage or even electric shock.

Never touch moving parts or any part of the equipment - if something needs to be checked, disconnect the
power first. Do not insert anything into the footboard as this could seriously damage the TV, TV Mounting
Column or other equipment and could, if done carelessly, cause serious damage or injury.

The socket providing the power must be accessible at all times in case you need to switch off the power quickly.
Power outlets, extension leads or adaptors must not be overloaded beyond their limit - this can result in fire or
electric shock. Leads supplied with this bed, or other approved mains powered extension leads, used to power
the equipment, must not be placed where they can be walked on - this is dangerous and could lead to accidents.
During an electrical or lightning storm disconnect the power completely as a precaution.

Always unplug the power when going on holiday or when the bed is not used for an extended period.

If you have young children in the home always disconnect the power at the wall socket for extra safety.

If the equipment doesn’t operate normally, or if there is an unusual noise, disconnect power and call Customer
Services, see Frontpage. The mains lead supplied with the bed has a 3 prong 13 amp UK plug. For safety, the
power supply must be earthed.

IMPORTANT: Care should be taken when connecting electrical items. If you are in any doubt over the
connections please consult an approved electrician. If you have a problem, please ring Customer Services for
advice - see Frontpage.

TROUBLE SHOOTING

If your equipment does not operate please check all the power connections, to the wall and to the socket in the
footboard. Make sure your TV is switched on. (Note: TV will only work when it is the up position).

If the TV Lift does not operate, try each switch in turn.

If the television or TV Lift still fails to operate there may be a problem that can be checked by our technicians.
Call the Customer Services number for help and information - see Frontpage.

IMPORTANT: Care should be taken when connecting electrical items. If in any doubt please consult an approved
electrician to advise you on the electrical supply & to achieve safe connections to the equipment of the bed.

26



